
ECF-DT

BERTI  SPARE PARTS REFERENCE GUIDE

CATALOGO RICAMBI
SPARE PARTS CATALOGUE

ERSATZTEILKATALOG
CATALOGUE DE PIECES DETACHEES

1955

Celli S.p.A. Via Masetti N°32, 47100 Forlì (Italy) - Tel: 0543 794711 - Fax: 0543 794747
Fax uff. commerciale: 0543 722034 - e-mail:info@celli.it - www.celli.it

FRESATRICI AUTOMATICHE
AUTOMATIC SIDE SHIFT ROTARY TILLERS
AUTOM. SEITENVERSCHIEBBARE BODENFRÄSEN
FRAISES AUTOMATIQUES

Data ultimo aggiornamento 27/02/08 Date of latest updating 27/02/08 Letzte Bearbeitung 27/02/08 Dernière mise à jour 27/02/08

093.136.1

HV-HF
HFF





Parts List:          Mod. ECF/DT                 fig. 02.106 BERTI MACCHINE AGRICOLE SpA 

Pos. 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 

ITEM 
COVER FOR HOSES 
GEARBOX 
CLOSING PLATE 
RUBBER COVER 
PTO SHAFT for transmission 
CLOSING PLATE 
SEAL RING  
CIRCLIP e 60 
BEARING 
TRANSMISSION SHAFT Ø 60 
BELTS ADJUSTER (RH)    

   CIRCLIP I 110 
PIN 
WASHER Ø 19 
CYLINDER FOR HOOD 
BAR FOR CHAINS 
SPACER FOR CHAINS 
PIN 
ELASTIC PIN 
PIN FOR HINGE 
REAR HOOD 
PROTECTION 
GREASE NIPPLE 
CHAIN 
PTO CONE 
FLANGE FOR PTO 

   SCREW, TE M8x12 
INFERIOR COVER 
PROTECTION 
BELT, PTO 1000 rpm (**) 
COVER 
MULCHER CHASSIE 
TOP LINK PIN 
WASHER 
SCREW, TE M10x16 
SCREW, TE M18x45 
NUT M18 
PULLEY, PTO 1000 rpm (**) 

   CENTRE LOCK 
UNDERPLATE FOR SKID  
SKID 

   LOW LINKS PIN 
TRIPPING PIN 

ECF 180 
PT1100/0610 

* 
CC/0208 

LT06180L560 
C60HP0800SP 

PA/3130 
AT06011012 

ASE060 
003.07 

AT/2812 
ST/3280 
ASI110 

CF005060 
RP19XXFZ 

MICECF 
PE0181830 
DC283L25 

SI/3515 
SE06060 

PE0250180 
CO180/0596 
PC0560/0578 
IN101XXDR 
CGSZ010 

CC005 
FRZ/1338 

V0801202TF109Z 
CP/0515 

PC0560/0578 
993.10 

CC05/0516 
CCCECF180/0950 

SP25095Z 
RF2653FZ 

V1001602TF088N 
V180452TF088N 

DE18AL6SPGZAB 
PG280G5F90 

CA6090 
ZS/1867 
SL/0602 

SP28165Z 
SSX10Z 

ECF 200 
PT1300/0610 

* 
CC/0208 

LT06180L790 
C60HP0800SP 

PA/3130 
AT06011012 

ASE060 
003.07  

AT/2812 
ST/3280 
ASI110 

CF005060 
RP19XXFZ 

MICECF 
PE0182030 
DC283L25 

SI/3515 
SE06060 

PE0250180 
CO200/0596 
PC0790/0578 
IN101XXDR 
CGSZ010 

CC005 
FRZ/1338 

V0801202TF109Z 
CP/0515 

PC0790/0578 
993.10  

CC05/0516 
CCCECF200/0950 

SP25095Z 
RF2653FZ 

V1001602TF088N 
V180452TF088N 

DE18AL6SPGZAB 
PG280G5F90 

CA6090 
ZS/1867 
SL/0602 

SP28165Z 
SSX10Z 

ECF 220 
PT1500/0610 

* 
CC/0208 

LT06180L880 
C60HP0800SP 

PA/3130 
AT06011012 

ASE060 
003.07  

AT/2812 
ST/3280 
ASI110 

CF005060 
RP19XXFZ 

MICECF 
PE0182230 
DC283L25 

SI/3515 
SE06060 

PE0250180 
CO220/0596 
PC0880/0578 
IN101XXDR 
CGSZ010 

CC005 
FRZ/1338 

V0801202TF109Z 
CP/0515 

PC0880/0578 
993.10  

CC05/0516 
CCCECF220/0950 

SP25095Z 
RF2653FZ 

V1001602TF088N 
V180452TF088N 

DE18AL6SPGZAB 
PG280G5F90 

CA6090 
ZS/1867 
SL/0602 

SP28165Z 
SSX10Z 

ECF 250 
PT1800/0610 

* 
CC/0208 

LT06180L1030 
C60HP0800SP 

PA/3130 
AT06011012 

ASE060 
003.07  

AT/2812 
ST/3280 
ASI110 

CF005060 
RP19XXFZ 

MICECF 
PE0182530 
DC283L25 

SI/3515 
SE06060 

PE0250180 
CO250/0596 
PC1030/0578 
IN101XXDR 
CGSZ010 

CC005 
FRZ/1338 

V0801202TF109Z 
CP/0515 

PC1030/0578 
993.10  

CC05/0516 
CCCECF250/0950 

SP25095Z 
RF2653FZ 

V1001602TF088N 
V180452TF088N 

DE18AL6SPGZAB 
PG280G5F90 

CA6090 
ZS/1867 
SL/0602 

SP28165Z 
SSX10Z 



Parts List:          Mod. ECF/DT                 fig. 02.106 BERTI MACCHINE AGRICOLE SpA 

Pos. 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 

38 

30 

39 

ITEM 
NUT M10 

   SCREW, TCEI M10x35 
HOOK FOR PTO DRIVE SHAFT 
UNDERPLATE FOR SKID 
GROWER WASHER 
ROTOR BEARING 
SEAL RING  
SCREW, TE M16x35 
WASHER 

   RH ROTOR HOUSING 
INNER HOUSING FOR ROTOR 
SCREW, TE M10x25 
BERTI HAMMER 
ROD FOR HAMMERS 
ROTOR 
GROWER WASHER D.10 
SKID 
PIPE FOR GRASING 
GROWER WASHER D.16 
SEAL RING  
LH COVER 
LH ROTOR HOUSING 
PROTECTION FOR ROTOR 
PIN FOR CYLINDER 
BELTS ADJUSTER (LH)   
BELT ADJUSTING BOLT  
NUT M14 

   WASHER 
RH COVER *** 

* ADVISE CODE WRITTEN ON THE
PLATE ON THE GEARBOX 

** WHEN PTO 540 rpm:  
TOP PULLEY 
INFERIOR PULLEY (!) 

   BELT 

(!) CONE BUSHING BC060/3020 
(IN LIEU OF THE CENTRE LOCK) 

*** MAKE A Ø 77 HOLE 

ECF 180 
DE10AL6SPGZAB 
V100351TF088Z 

SC/0352 
ZS/1867 

RG10XXARN 
003.04 

AT08511012 
V160352TF088N 

RC/2086 
SR/2692 
AF/2693 

V100252TF088N 
MD/1950 

FTT38030/180 
RB420180/2090 

RG10XXARN 
SL/0602 

T14L0500FDMC 
RG16XXARN 
AT07511012 

CS/1769 
SR/2691 
AE10613 
SI/3516 

STSX/3280 
TT/0698 

DE14AL6SPGN 
RF1442FN  
CD/1770 

PG280G5F90 
PG225G5/3020 

993.12 

ECF 200 
DE10AL6SPGZAB 
V100351TF088Z 

SC/0352 
ZS/1867 

RG10XXARN 
003.04  

AT08511012 
V160352TF088N 

RC/2086 
SR/2692 
AF/2693 

V100252TF088N 
MD/1950 

FTT38030/200 
RB420200/2090 

RG10XXARN 
SL/0602 

T14L0500FDMC 
RG16XXARN 
AT07511012 

CS/1769 
SR/2691 
AE10613 
SI/3516 

STSX/3280 
TT/0698 

DE14AL6SPGN 
RF1442FN 
CD/1770 

PG280G5F90 
PG225G5/3020 

993.12  

ECF 220 
DE10AL6SPGZAB 
V100351TF088Z 

SC/0352 
ZS/1867 

RG10XXARN 
003.04  

AT08511012 
V160352TF088N 

RC/2086 
SR/2692 
AF/2693 

V100252TF088N 
MD/1950 

FTT38030/220 
RB420220/2090 

RG10XXARN 
SL/0602 

T14L0500FDMC 
RG16XXARN 
AT07511012 

CS/1769 
SR/2691 
AE10613 
SI/3516 

STSX/3280 
TT/0698 

DE14AL6SPGN 
RF1442FN 
CD/1770 

PG280G5F90 
PG225G5/3020 

993.12  

ECF 250 
DE10AL6SPGZAB 
V100351TF088Z 

SC/0352 
ZS/1867 

RG10XXARN 
003.04  

AT08511012 
V160352TF088N 

RC/2086 
SR/2692 
AF/2693 

V100252TF088N 
MD/1950 

FTT38030/250 
RB420250/2090 

RG10XXARN 
SL/0602 

T14L0500FDMC 
RG16XXARN 
AT07511012 

CS/1769 
SR/2691 
AE10613 
SI/3516 

STSX/3280 
TT/0698 

DE14AL6SPGN 
RF1442FN 
CD/1770 

PG280G5F90 
PG225G5/3020 

993.12  




